FCC RADIO TEST REPORT Report No. : FG4N0920H

DFT-s-OFDM

NR Band n260 / 300MHz / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

NR Band n260 / 300MHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

TEL : 886-3-327-0868 Page Number 1 A7 - 31 of 49
FAX : 886-3-327-0855




FCC RADIO TEST REPORT Report No. : FG4N0920H

DFT-s-OFDM

NR Band n260 / 400MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

NR Band n260 / 400MHz / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

TEL : 886-3-327-0868 Page Number 1 A7 - 32 of 49
FAX : 886-3-327-0855




FCC RADIO TEST REPORT Report No. : FG4N0920H

DFT-s-OFDM
NR Band n260 / 400MHz / 64QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
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FCC RADIO TEST REPORT Report No. : FG4N0920H

CP-OFDM

NR Band n260 / 50MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

NR Band n260 / 100MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

TEL : 886-3-327-0868 Page Number 1 A7 - 34 of 49
FAX : 886-3-327-0855




FCC RADIO TEST REPORT Report No. : FG4N0920H

CP-OFDM

NR Band n260 / 200MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

NR Band n260 / 300MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

TEL : 886-3-327-0868 Page Number 1 A7 - 35 of 49
FAX : 886-3-327-0855




FCC RADIO TEST REPORT Report No. : FG4N0920H

CP-OFDM
NR Band n260 / 400MHz / QPSK
Lowest Band Edge / Full RB Highest Band Edge / Full RB
TEL : 886-3-327-0868 Page Number 1 A7 - 36 of 49
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FCC RADIO TEST REPORT

Report No. : FG4N0920H

Spurious Emission

There is no significant spurious emission signal found for frequency started from 30MHz up to 18GHz.

Only the noise floor is reported.

NR Band n260 (30MHz-1GHz)

Horizontal

Data: 1
apLevel (dBm}

Date: 2025-02-08

-68.6 +

921

76.4 WMWW
843

30  100. 200. 300. 400. 500. 600.
Frequency (MHz)
Site :03CH23-HY
Condition :-13 ERP_20241229 HORIZONTAL
Projet 1 4N0919
:n260
Over Limit
Freq Level Limit Line

MHz dBm dB dBm

1 551.86 -78.91 -57.91 -13.088

700.

800.

900. 1000

Vertical

Data: 2

10 Level (dBm)

Date: 2025-02-08

24
-5.7]

136
-21.4}
-28.3

45.0)
-52.9 4
60.7]
68.6
764
84,3
924

30 100 200. 300. 400. 500. 600.

Frequency (MHz)

Site 1 03CH23-HY
Condition :-13 ERP_2024122% VERTICAL
Projet + 4N0919
1n260
Qver Limit
Freq Level Limit Line
MHz dBm dB dBm

1 463.59 -54.46 -41.46 -13.00

700.

800.

900. 1000

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FG4N0920H

NR Band n260 (1GHz-18GHz)

Horizontal

Data: 1
Level (dBm)

Date: 2025-02-15

-5.7|
-11.4

174
-22.9
-28.6
-34.3]
-40.0
-45.7|
-51.4
574
-62.9
-68.6
-74.3]

07000 4000. 6000. 8000. 10000. 12000. 14000.

Frequency (MHz)
Site :03CHZ23-HY
Condition :-13 EIRP_20241229 HORIZONTAL
Projet :4N0920
1 n260
Over Limit
Freq Level Limit Line

MHz dBm dB dBm

1 17830.09 -35.21 -22.21 -13.00

16000. 18000

Vertical

Data: 2
oLevel (dBm)

Date: 20250215

5.7
-11.4

A7A
-22.9
-28.6
-34.3
-40.0
45.7|
-51.4)
574
-62.9
-68.6
743

01000 4000. 6000. 8000. 10000. 12000. 14000.

Frequency (MHz)
Site 1 03CH23-HY
Condition :-13 EIRP_20241229 VERTICAL
Projet 1 4N0920
1 n260
Over Limit
Freg Level Limit Line

MHz dBm dB dBm

1 17643.60 -35.00 -22.00 -13.00

16000. 18000

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT Report No. : FG4N0920H

Spurious emission between 18GHz to 40GHz worst case plot is reported as following.
DFT-s-OFDM

NR Band n260 QPSK (18-40GHz)

Lowest Channel / 50MHz Lowest Channel / 100MHz
Middle Channel / 50MHz Middle Channel / 100MHz
Highest Channel / 50MHz Highest Channel / 100MHz

Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-0868 Page Number 1 A7 - 39 of 49
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FCC RADIO TEST REPORT Report No. : FG4N0920H

DFT-s-OFDM
NR Band n260 QPSK (18-40GHz)
Lowest Channel / 200MHz Lowest Channel / 300MHz
Middle Channel / 200MHz Middle Channel / 300MHz
Highest Channel / 200MHz Highest Channel / 300MHz

Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-0868 Page Number 1 A7 - 40 of 49
FAX : 886-3-327-0855




FCC RADIO TEST REPORT Report No. : FG4N0920H

DFT-s-OFDM

NR Band n260 QPSK (18-40GHz)

Lowest Channel / 400MHz

intentionally blank

Middle Channel / 400MHz

intentionally blank

Highest Channel / 400MHz

intentionally blank

Remark: In band and out of band frequencies are omitted.
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FCC RADIO TEST REPORT Report No. : FG4N0920H

CP-OFDM
NR Band n260 QPSK (18-40GHz)
Lowest Channel / 50MHz Lowest Channel / 100MHz
Middle Channel / 50MHz Middle Channel / 100MHz
Highest Channel / 50MHz Highest Channel / 100MHz

Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-0868 Page Number 1 A7 - 42 of 49
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FCC RADIO TEST REPORT Report No. : FG4N0920H

CP-OFDM
NR Band n260 QPSK (18-40GHz)
Lowest Channel / 200MHz Lowest Channel / 300MHz
Middle Channel / 200MHz Middle Channel / 300MHz
Highest Channel / 200MHz Highest Channel / 300MHz

Remark: In band and out of band frequencies are omitted.
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FCC RADIO TEST REPORT Report No. : FG4N0920H

CP-OFDM

NR Band n260 QPSK (18-40GHz)

Lowest Channel / 400MHz

intentionally blank

Middle Channel / 400MHz

intentionally blank

Highest Channel / 400MHz

intentionally blank

Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-0868 Page Number 1 A7 - 44 of 49
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FCC RADIO TEST REPORT Report No. : FG4N0920H

There is no significant spurious emission signal found for frequency started from 40GHz up to 200GHz.

Only the noise floor is reported.

NR Band n260

(40GHz-60GHz)
Limit -13dBm/MHz, PASS

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=42.6 +1.18 + 107 + 20log(1) — 104.8 = 45.98(dB)

TEL : 886-3-327-0868 Page Number 1 A7 - 45 of 49
FAX : 886-3-327-0855




FCC RADIO TEST REPORT Report No. : FG4N0920H

NR Band n260

(60GHz-90GHz)
Limit -13dBm/MHz, PASS

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=46.2+ 1.18 + 107 + 20log(1) — 104.8 = 49.58 (dB)

TEL : 886-3-327-0868 Page Number 1 A7 - 46 of 49
FAX : 886-3-327-0855




FCC RADIO TEST REPORT Report No. : FG4N0920H

NR Band n260

(90GHz-140GHz)
Limit -13dBm/MHz, PASS

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=50.65 + 1.18 + 107 + 20log(0.5) — 104.8 = 48.01 (dB)

TEL : 886-3-327-0868 Page Number 1 A7 - 47 of 49
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FCC RADIO TEST REPORT Report No. : FG4N0920H

NR Band n260

(140GHz-200GHz)
Limit -13dBm/MHz, PASS

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=54.44 + 1.18 + 107 + 20/0g(0.5) — 104.8 = 51.8(dB)

TEL : 886-3-327-0868 Page Number 1 A7 - 48 of 49
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FCC RADIO TEST REPORT

Report No. : FG4N0920H

Frequency Stability|
Test Conditions NR Band n260 / Middle Channel Limit
CW tone Note 2.
Temperature Voltage
(°C) (Volt) Frequency Deviation Deviation Result
(GHz) (kHz) (ppm)
50 Normal Voltage 38.49992508 185.814 4.826
40 Normal Voltage 38.49993107 179.820 4.671
30 Normal Voltage 38.5 110.889 2.880
20(Ref.) Normal Voltage 38.50011089 0.000 0.000
10 Normal Voltage 38.50009091 19.980 0.519
0 Normal Voltage 38.50015085 -39.960 1.038
-10 Normal Voltage 38.50017483 -63.936 1.661 Pass
-20 Normal Voltage 38.50014685 -35.964 0.934
-30 Normal Voltage 38.50004895 61.938 1.609
20 Maximum Voltage 38.50004296 67.932 1.764
20 Normal Voltage 38.50006893 41.958 1.090
20 Battery End Point 38.50005694 53.946 1.401
Note:
1. Normal Voltage = 3.9 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.5 V.
2. The frequency fundamental emissions stay within the operation band.
TEL : 886-3-327-0868 Page Number : A7 - 49 of 49
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FCC RADIO TEST REPORT Report No. : FG4N0920

NR Band n261 AGH+V

Occupied Bandwidth

Mode DFT-s-OFDM NR Band n261 : 99%0BW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK | 16QAM 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM

Lowest CH 46.07 | 4598 | 46.14 | 91.25 | 91.15 | 91.10 | 190.51 | 190.46 | 190.73
Middle CH 46.00 | 45.96 | 46.09 | 91.18 | 91.16 | 91.18 | 191.06 | 190.61 | 190.67
Highest CH 4598 | 4597 | 4599 | 9122 | 91.27 | 91.34 | 190.63 | 190.65 | 190.87

Mode DFT-s-OFDM NR Band n261 : 99%OBW(MHz)
BW 300MHz 400MHz
Mod. QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Lowest CH 289.84 290.04 289.16 391.67 390.33 389.05
Middle CH 290.03 290.16 289.92 390.41 389.83 388.32
Highest CH 289.52 289.81 289.69 389.75 389.92 389.16
Mode CP-OFDM NR Band n261 : 99%0OBW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK QPSK QPSK
Lowest CH 46.20 94.18 193.74
Middle CH 46.12 94.02 194.38
Highest CH 45.92 94.08 194.08
Mode CP-OFDM NR Band n261 : 99%0OBW(MHz)
BW 300MHz 400MHz
Mod. QPSK QPSK
Lowest CH 294 .45 394.70
Middle CH 294 .47 395.11
Highest CH 294.93 394.26
TEL : 886-3-327-0868 Page Number :A8- 1 0of 48

FAX : 886-3-327-0855



FCC RADIO TEST REPORT

Report No. : FG4N0920

DFT-s-OFDM

NR Band n261

Lowest Channel / 50MHz / QPSK

Lowest Channel / 50MHz / 16QAM

Middle Channel / 50MHz /| QPSK

Middle Channel / 50MHz / 16QAM

Highest Channel / 50MHz / QPSK

Highest Channel / 50MHz / 16QAM

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FG4N0920

DFT-s-OFDM

NR Band n261

Lowest Channel / 50MHz / 64QAM

Lowest Channel / 100MHz / QPSK

Middle Channel / 50MHz / 64QAM

Middle Channel / 100MHz / QPSK

Highest Channel / 50MHz / 64QAM

Highest Channel / 100MHz / QPSK

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FG4N0920

DFT-s-OFDM

NR Band n261

Lowest Channel / 100MHz / 16QAM

Lowest Channel / 100MHz / 64QAM

Middle Channel / 100MHz / 16QAM

Middle Channel / 100MHz / 64QAM

Highest Channel / 100MHz / 16QAM

Highest Channel / 100MHz / 64QAM

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FG4N0920

DFT-s-OFDM

NR Band n261

Lowest Channel / 200MHz / QPSK

Lowest Channel / 200MHz / 16QAM

Middle Channel / 200MHz / QPSK

Middle Channel / 200MHz / 16QAM

Highest Channel / 200MHz / QPSK

Highest Channel / 200MHz / 16QAM

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FG4N0920

DFT-s-OFDM

NR Band n261

Lowest Channel / 200MHz / 64QAM

Lowest Channel / 300MHz / QPSK

Middle Channel / 200MHz / 64QAM

Middle Channel / 300MHz / QPSK

Highest Channel / 200MHz / 64QAM

Highest Channel / 300MHz / QPSK

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : A8 - 6 of 48




FCC RADIO TEST REPORT

Report No. : FG4N0920

DFT-s-OFDM

NR Band n261

Lowest Channel / 300MHz / 16QAM

Lowest Channel / 300MHz / 64QAM

Middle Channel / 300MHz / 16QAM

Middle Channel / 300MHz / 64QAM

Highest Channel / 300MHz / 16QAM

Highest Channel / 300MHz / 64QAM

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FG4N0920

DFT-s-OFDM

NR Band n261

Lowest Channel / 400MHz / QPSK

Lowest Channel / 400MHz / 16QAM

Middle Channel / 400MHz / QPSK

Middle Channel / 400MHz / 16QAM

Highest Channel / 400MHz / QPSK

Highest Channel / 400MHz / 16QAM

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT Report No. : FG4N0920

DFT-s-OFDM

NR Band n261

Lowest Channel / 400MHz / 64QAM

intentionally blank

Middle Channel / 400MHz / 64QAM

intentionally blank

Highest Channel / 400MHz / 64QAM

intentionally blank

TEL : 886-3-327-0868 Page Number : A8- 9 of 48
FAX : 886-3-327-0855




FCC RADIO TEST REPORT

Report No. : FG4N0920

CP-OFDM

NR Band n261

Lowest Channel / 50MHz / QPSK

Lowest Channel / 100MHz / QPSK

Middle Channel / 50MHz /| QPSK

Middle Channel / 100MHz / QPSK

Highest Channel / 50MHz / QPSK

Highest Channel / 100MHz / QPSK

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FG4N0920

CP-OFDM

NR Band n261

Lowest Channel / 200MHz / QPSK

Lowest Channel / 300MHz / QPSK

Middle Channel / 200MHz / QPSK

Middle Channel / 300MHz / QPSK

Highest Channel / 200MHz / QPSK

Highest Channel / 300MHz / QPSK

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT Report No. : FG4N0920

CP-OFDM

NR Band n261

Lowest Channel / 400MHz / QPSK

intentionally blank

Middle Channel / 400MHz / QPSK

intentionally blank

Highest Channel / 400MHz / QPSK

intentionally blank

TEL : 886-3-327-0868 Page Number :A8- 12 of 48
FAX : 886-3-327-0855




FCC RADIO TEST REPORT Report No. : FG4N0920

Radiated Out of Band Emissions

Mode DFT-s-OFDM NR Band n261 : BE (dBm) 1 RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK [16QAM|64QAM| QPSK |16QAM 64QAM| QPSK 16QAM 64QAM
Low | 0~10%0B | <-5 -22.841|-23.172|-23.842|-23.901| -6.84 | -9.35 |-32.186| -12.81 | -16.07
CH | >10%0B |<-13 -24.515/-24.912|-25.808|-24.393| -13.96 | -14.27 |-23.071| -16.03 | -20.41
High | 0~10%0B | =-5 -21.288 -6.05 | -7.46 | -6.37 | -9.71 | -13.58 | -12.48 | -14.15 | -18.04
CH | >10%0B [<-13-32.011| -26.89 | -27.73 | -27.92 | -29.87 | -33.72 | -14.56 | -18.82 | -21.96
Result Compliance
Mode DFT-s-OFDM NR Band n261 : BE (dBm) 1 RB
BW 300MHz 400MHz
Limit (dBm) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Low | 0~10%0B | =-5 | -33.931 -34.646 -20.34 -34.124 -17.15 -21.36
CH | >10%0B |<-13 -18.999 -23.195 -20.76 -20.316 -17.69 -25.22
High| 0~10%0B | =-5| -33.619 -33.760 -19.80 -32.827 -35.022 -22.27
CH | >10%0B |<-13| -19.565 -21.844 -21.37 -17.171 -22.625 -20.22
Result Compliance
Mode CP-OFDM NR Band n261 : BE (dBm) 1 RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK QPSK QPSK
Low | 0~10%0B | =-5 -22.883 -6.00 -30.998
CH | >10%0B |=<-13 -24.786 -13.59 -20.175
High | 0~10%0B | =-5 -7.41 -9.38 -30.993
CH >10%0B |=-13 -26.92 -29.79 -24.095
Result Compliance
Mode CP-OFDM NR Band n261 : BE (dBm) 1 RB
BW 300MHz 400MHz
Limit (dBm) QPSK QPSK
Low | 0~10%0B | <-5 -34.178 -33.140
CH | >10%0B |=<-13 -14.636 -18.309
High | 0~10%0B | =-5 -33.330 -34.426
CH | >10%0B |=<-13 -15.266 -18.628
Result Compliance
TEL : 886-3-327-0868 Page Number : A8- 13 of 48
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FCC RADIO TEST REPORT

Report No. : FG4N0920

Mode DFT-s-OFDM NR Band n261 : BE (dBm) Full RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK [16QAM|64QAM| QPSK |16QAM 64QAM| QPSK 16QAM 64QAM
Low | 0~10%0B | =-5 | -11.03 | -15.13 | -17.18 | -15.06 | -17.94 | -19.62 | -23.31 | -25.13 | -28.59
CH | >10%0B |<-13 -15.15 | -19.44 | -26.56 | -18.10 | -22.32 | -28.03 | -27.56 | -30.11 | -32.39
High | 0~10%0B | =-5 -14.06 | -17.13 | -18.81 | -19.67 | -22.46 | -26.64 | -26.88 | -28.95 | -30.81
CH | >10%0B |<-13 -17.91 | -20.69 | -26.69 | -21.08 | -23.70 | -28.35 | -29.74 | -32.03 | -33.25
Result Compliance
Mode DFT-s-OFDM NR Band n261 : BE (dBm) Full RB
BW 300MHz 400MHz
Limit (dBm) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Low | 0~10%0OB | =-5  -23.37 -25.44 -28.98 -24.65 -27.34 -31.46
CH | >10%0B |<-13 -23.77 -28.51 -32.95 -25.14 -28.73 -33.30
High| 0~10%0B | =-5| -23.90 -27.79 -31.29 -24.04 -27.20 -31.94
CH | >10%0B |<-13 -23.20 -26.85 -32.10 -22.83 -27.28 -31.78
Result Compliance
Mode CP-OFDM NR Band n261 : BE (dBm) Full RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK QPSK QPSK
Low | 0~10%0B | =-5 -12.39 -16.82 -20.63
CH >10%0B | =-13 -16.09 -19.36 -24.16
High | 0~10%0B | =-5 -15.28 -19.92 -22.09
CH >10%0B | =-13 -18.98 -21.98 -27.04
Result Compliance
Mode CP-OFDM NR Band n261 : BE (dBm) Full RB
BW 300MHz 400MHz
Limit (dBm) QPSK QPSK
Low | 0~10%0B | =-5 -19.42 -22.76
CH >10%0B | =-13 -20.43 -23.34
High | 0~10%0B | =-5 -20.74 -22.01
CH >10%0B | =-13 -21.89 -22.15
Result Compliance
TEL : 886-3-327-0868 Page Number A8 - 14 of 48
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FCC RADIO TEST REPORT Report No. : FG4N0920

DFT-s-OFDM

NR Band n261 / 50MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

NR Band n261 / 50MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

TEL : 886-3-327-0868 Page Number 1 A8- 15 of 48
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FCC RADIO TEST REPORT Report No. : FG4N0920

DFT-s-OFDM

NR Band n261 / 50MHz / 64QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

NR Band n261 / 100MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

TEL : 886-3-327-0868 Page Number : A8- 16 of 48
FAX : 886-3-327-0855




FCC RADIO TEST REPORT Report No. : FG4N0920

DFT-s-OFDM

NR Band n261 / 100MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

NR Band n261 / 100MHz / 64QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

TEL : 886-3-327-0868 Page Number 1 A8- 17 of 48
FAX : 886-3-327-0855




FCC RADIO TEST REPORT Report No. : FG4N0920

DFT-s-OFDM
NR Band n261 / 200MHz / QPSK
Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
NR Band n261 / 200MHz / 16QAM
Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
TEL : 886-3-327-0868 Page Number : A8- 18 of 48
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FCC RADIO TEST REPORT Report No. : FG4N0920

DFT-s-OFDM
NR Band n261 / 200MHz / 64QAM
Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
NR Band n261 / 300MHz / QPSK
Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
TEL : 886-3-327-0868 Page Number :A8- 19 of 48
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FCC RADIO TEST REPORT Report No. : FG4N0920

DFT-s-OFDM

NR Band n261 / 300MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

NR Band n261 / 300MHz / 64QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

TEL : 886-3-327-0868 Page Number 1 A8- 20 of 48
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FCC RADIO TEST REPORT Report No. : FG4N0920

DFT-s-OFDM

NR Band n261 / 400MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

NR Band n261 / 400MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

TEL : 886-3-327-0868 Page Number 1 A8- 21 of 48
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FCC RADIO TEST REPORT Report No. : FG4N0920

DFT-s-OFDM
NR Band n261 / 400MHz / 64QAM
Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
TEL : 886-3-327-0868 Page Number 1 A8- 22 of 48
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FCC RADIO TEST REPORT Report No. : FG4N0920

CP-OFDM

NR Band n261 / 50MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

NR Band n261 / 100MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

TEL : 886-3-327-0868 Page Number 1 A8- 23 of 48
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FCC RADIO TEST REPORT Report No. : FG4N0920

CP-OFDM

NR Band n261 / 200MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

NR Band n261 / 300MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
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FCC RADIO TEST REPORT Report No. : FG4N0920

CP-OFDM

NR Band n261 / 400MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
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FCC RADIO TEST REPORT Report No. : FG4N0920

DFT-s-OFDM

NR Band n261 / 50MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

NR Band n261 / 50MHz / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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FCC RADIO TEST REPORT Report No. : FG4N0920

DFT-s-OFDM

NR Band n261 / 50MHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

NR Band n261 / 100MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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FCC RADIO TEST REPORT Report No. : FG4N0920

DFT-s-OFDM

NR Band n261 / 100MHz / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

NR Band n261 / 100MHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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FCC RADIO TEST REPORT Report No. : FG4N0920

DFT-s-OFDM
NR Band n261 / 200MHz / QPSK
Lowest Band Edge / Full RB Highest Band Edge / Full RB
NR Band n261 / 200MHz / 16QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
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FCC RADIO TEST REPORT Report No. : FG4N0920

DFT-s-OFDM
NR Band n261 / 200MHz / 64QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
NR Band n261 / 300MHz / QPSK
Lowest Band Edge / Full RB Highest Band Edge / Full RB
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FCC RADIO TEST REPORT Report No. : FG4N0920

DFT-s-OFDM

NR Band n261 / 300MHz / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

NR Band n261 / 300MHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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FCC RADIO TEST REPORT Report No. : FG4N0920

DFT-s-OFDM

NR Band n261 / 400MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

NR Band n261 / 400MHz / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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FCC RADIO TEST REPORT Report No. : FG4N0920

DFT-s-OFDM
NR Band n261 / 400MHz / 64QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
TEL : 886-3-327-0868 Page Number : A8 - 33 of 48

FAX : 886-3-327-0855




FCC RADIO TEST REPORT Report No. : FG4N0920

CP-OFDM

NR Band n261 / 50MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

NR Band n261 / 100MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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FCC RADIO TEST REPORT Report No. : FG4N0920

CP-OFDM

NR Band n261 / 200MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

NR Band n261 / 300MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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FCC RADIO TEST REPORT Report No. : FG4N0920

CP-OFDM
NR Band n261 / 400MHz / QPSK
Lowest Band Edge / Full RB Highest Band Edge / Full RB
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FCC RADIO TEST REPORT

Report No. : FG4N0920

Spurious Emission

There is no significant spurious emission signal found for frequency started from 30MHz up to 18GHz.

Only the noise floor is reported.

NR Band n261 (30MHz-1GHz)

Horizontal

Data: 3
Level (dBm)

Date: 2025-02-08

10,

30

Site
Condition
Projet
Freq
MHz

1 448.97

500. 600. 700. 800. 900. 1000

Frequency (MHz)

200. 300. 400.

: 03CHZ23-HY

:-13 ERP_20241229 HORIZONTAL
: 4N0919

1n261

Over Limit
Level Limit Line

dBm dB dBm

-63.11 -50.11 -13.00

Vertical

Data: 4

mLeve\ {dBm)

Date: 2025-02-08

21
5.7

-13.6
-21.4|
-29.3

-52.9

etk ol L

30 100.

Site
Condition
Projet
Freq
MHz

1 592.¢60

500. 600. 700. 800. 900. 1000

Frequency (MHz)

200. 300. 400.

:03CH23-HY

:-13 ERP_20241229 VERTICAL
1 4N0919

1n261

Qver
Limit

Limit
Level Line

dBm dB dBm

-54.14 -41.14 -13.e00

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT Report No. : FG4N0920

NR Band n261 (1GHz-18GHz)

Horizontal

Data: 3

Level (dBm) Date: 2025-02-15

5.7
-11.4]

A7a
-229
-28.6]
-343 |
-40.0
-45.7|
-51.4|
574
-62.9]
-68.6]
-74.3]

T 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000

Frequency (MHz)
Site :03CH23-HY
Condition :-13 EIRP_20241229 HORIZONTAL
Projet : 4N0920
1n261
Over Limit
Freq Llevel Limit Line

MHz dBm dB dBm

1 17796.88 -35.88 -22.88 -13.00

Vertical

Data: 4

0 Level {dBm} Date: 2025-02-15

-5.7]

-11.4| 13-

741
-22.9
-28.6
-34.3
-40.0
457
-51.4(
571
62.9
-68.6
743

1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)

Site 1 03CH23-HY
Condition :-13 EIRP_2024122%9 VERTICAL
Projet +4N0%20
1 n261
Over Limit
Freg Level Limit Line

MHz dBm dB dBm

1 17830.80@ -34.94 -21.94 -13.00
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FCC RADIO TEST REPORT Report No. : FG4N0920

Spurious emission between 18GHz to 40GHz worst case plot is reported as following.
DFT-s-OFDM

NR Band n261 QPSK (18-40GHz)

Lowest Channel / 50MHz Lowest Channel / 100MHz
Middle Channel / 50MHz Middle Channel / 100MHz
Highest Channel / 50MHz Highest Channel / 100MHz

Remark: In band and out of band frequencies are omitted.
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FCC RADIO TEST REPORT Report No. : FG4N0920

DFT-s-OFDM
NR Band n261 QPSK (18-40GHz)
Lowest Channel / 200MHz Lowest Channel / 300MHz
Middle Channel / 200MHz Middle Channel / 300MHz
Highest Channel / 200MHz Highest Channel / 300MHz

Remark: In band and out of band frequencies are omitted.
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FCC RADIO TEST REPORT Report No. : FG4N0920

DFT-s-OFDM

NR Band n261 QPSK (18-40GHz)

Lowest Channel / 400MHz

intentionally blank

Middle Channel / 400MHz

intentionally blank

Highest Channel / 400MHz

intentionally blank

Remark: In band and out of band frequencies are omitted.
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FCC RADIO TEST REPORT Report No. : FG4N0920

CP-OFDM
NR Band n261 QPSK (18-40GHz)
Lowest Channel / 50MHz Lowest Channel / 100MHz
Middle Channel / 50MHz Middle Channel / 100MHz
Highest Channel / 50MHz Highest Channel / 100MHz

Remark: In band and out of band frequencies are omitted.
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FCC RADIO TEST REPORT Report No. : FG4N0920

CP-OFDM
NR Band n261 QPSK (18-40GHz)
Lowest Channel / 200MHz Lowest Channel / 300MHz
Middle Channel / 200MHz Middle Channel / 300MHz
Highest Channel / 200MHz Highest Channel / 300MHz

Remark: In band and out of band frequencies are omitted.
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